SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BE4AOMIMO_Ant1_6885

Sp
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Ref Level 15.00 dBm
Count 100/100

Offset 26.02 do

Mode Sweep

@ 1Rm View

heck P

-70 dBm

-80 dBm

CF 6.885 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -6.88 dBm
Range Low |

Standard: None

RBW 500.000 kHz

Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz 65,460 MHz | 500.000 kHz 6.81485 GHz -58.87 dém 5190 dB -11.99 dB
-65.460 MHz -43,640 MHz | 500.000 kHz 6.81955 GHz -59.18 dem -52.30 dB -12.31 dB
43,640 MHz 22,820 MHz | 500.000 kHz 6.86217 GHz -39.91 dBm -33.03 dB -13.03 dB
22,820 MHz 21,820 MHz | 500.000 kHz 6.86219 GHz -40.07 dBm -33.19 dB -13.39 dB
21.820 MHz 22,820 MHz = 500.000 kHz 6.90781 GHz -40.55 dBm -33.68dB -13.88 dB
22.820 MHz 43,640 MHz | 500.000 kHz 6.90785 GHz -40.47 dBm -33.59dB -13.58 dB
43,640 MHz 65,460 MHz = 500,000 kHz 6.95037 GHz -59.32 dém -52.45 dB -12.49 dB
65.460 MHz 100,000 MHz = 500.000 kHz 6.95265 GHz -59.23 dém -52.35 dB -12.35 dB
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Ref Level 15.00 dBm
Count 100/100

Offset 25.91 d8

Mode Sweep

heck PEES

-70 dBm

-80 dBm

CF 6.885 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.75 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 66,180 MHz | 500.000 kHz 6.81831 GHz -58.76 dém 51.01 dB -11.01dB
-66.180 MHz -44,120 MHz | 500.000 kHz 6.81887 GHz -58.71 dem -50.96 dB -10.99 dB
44,120 MHz 23,060 MHz | 500.000 kHz 6.86191 GHz -41.28 dBm -33.53 dB -13.52 dB
-23.060 MHz 22,060 MHz | 500.000 kHz 6.86195 GHz -41.62 dBm -33.88 dB -14.08 dB
22,060 MHz 23,060 MHz = 500.000 kHz 6.90805 GHz -42.44 dBm -34.69 dB -14.80 dB
23.060 MHz 44,120 MHz | 500.000 kHz 6.90807 GHz -41.97 dBm -34.23dB -14.22 dB
44,120 MHz 66,180 MHz = 500,000 kHz 6.95117 GHz -59.23 dém -51.48 dB -11.49 dB
66.180 MHz 100,000 MHz = 500.000 kHz 6.95293 GHz -59.00 dém -51.25 dB -11.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BE4AOMIMO_Ant1_6925
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Ref Level 15.00 dBm
Count 100/100

Offset 26.20 do

Mode Sweep

@ 1Rm View
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-70 dBm

-80 dBm

CF 6.925 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -6.86 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |

-100.000 MHz 65,460 MHz | 500.000 kHz 6.85693 GHz -58.65 deém 5179 dB 1179 dB
-65.460 MHz -43,640 MHz | 500.000 kHz 6.85963 GHz -58.89 dem -52.04 dB -12.00 dB
43,640 MHz 22,820 MHz | 500.000 kHz 6.90215 GHz -39.79 dBm -32.93 dB -12.92 dB
22,820 MHz 21,820 MHz | 500.000 kHz 6.90219 GHz -40.12 dBm -33.26 dB -13.46 dB
21.820 MHz 22,820 MHz = 500.000 kHz 6.94781 GHz -40.69 dBm -33.84dB -14.04 dB
22.820 MHz 43,640 MHz | 500.000 kHz 6.94791 GHz -40.61 dBm -33.76dB -13.72 dB
43,640 MHz 65,460 MHz = 500,000 kHz 6.99041 GHz -59.50 dém 52.64 dB -12.67 db
65.460 MHz 100,000 MHz = 500.000 kHz 6.99185 GHz -59.79 dém -52.93 dB -12.93 dB
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -7.77 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-100.000 MHz 65,610 MHz | 500.000 kHz 6.85626 GHz -58.50 deém -50.73 dB -10.73 dB
65,610 MHz -43,740 MHz | 500.000 kHz 6.85942 GHz -58.68 dim -50.91 dB -10.93 dB
-43.740 MHz 22,870 MHz | 500.000 kHz 6.90204 GHz -41.25 dBm -33.48 dB -13.44 dB
-22.870 MHz 21,870 MHz | 500.000 kHz 6.90214 GHz -41.34 dBm -33.57 dB -13.77 dB
21.870 MHz 22,870 MHz = 500.000 kHz 6.94786 GHz -41.97 dBm -34.19dB -14.39 dB
22.870 MHz 43,740 MHz | 500.000 kHz 6.94794 GHz -41.82 dBm -34.05dB -14.03 dB
43.740 MHz 65.610 MHz | 500.000 kHz 6.99058 GHz -59.41 dém 51.63 dB -11.65 dB
65.610 MHz 100,000 MHz = 500.000 kHz 6.09248 GHz -59.73 dém -51.96 dB -11.96 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BE4AOMIMO_Antl_6965

Spectrum =
Ref Level 15.00 dém Offset 25.87 do Mode Sweep
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@ 1Rm View
10 chfit ¢heck PARS
p< 200
0 dBm
-10 dBm f F ‘L
-20 dBm ‘J L
-30 dBm = -
-40 dBm = / ,\
-50 dBm / \
-70 dBm
-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.00 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -66.320 MHz 500,000 kHz 6.89637 GHz -58.98 dBm -51.98 dB -11.98 dB
66,320 MHz -44.210 MHz 500,000 kHz 6.89891 GHz -58.93 dBm -51.93 dB -12.06 dB
44,210 MHz -23.110 MHz 500,000 kHz 6.94178 GHz -41.46 dBm -34.46 dB -14.42 dB
-23.110 MHz -22,110 MHz | 500,000 kHz 6.94190 GHz -41.46 dBm -34.46 dB -14.66 dB
22,110 MHz 23,110 MHz = 500.000 kHz 6.98810 GHz -42.04 dBm -35.04 dB -15.24 dB
23.110 MHz 44,210 MHz | 500.000 kHz 6.98812 GHz -39.62 dBm -32.62 dB -12.61 dB
44.210 MHz 66,320 MHz = 500,000 kHz 7.03125 GHz -60.84 dém -53.84 dB -13.87 db
66.320 MHz 100,000 MHz = 500.000 kHz 7.03189 GHz -60.60 dBm -52.59 dB -13.59 dB

JL

Date: 14 AUG.2024 17:26:40

Gl e

11BE40MIMO_Ant2_6965

Spectrum
Ref Level 15.00 dBm  Offset 25.94 dB Mode Sweep
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-80 dBm
CF 6.965 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.18 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-100.000 MHz -65.310 MHz 500,000 kHz 6.89914 GHz -57.96 dBm -50.78 dB -10.78 dB
-65.310 MHz -43.540 MHz 500,000 kHz 6.89994 GHz -58.06 dBm -50.88 dB -11.02 dB
43,540 MHz -22,770 MHz 500,000 kHz 6.94222 GHz -40.50 dBm -33.32dB -13.31dB
-22,770 MHz -21.770 MHz 500,000 kHz 6.94224 GHz -40.51 dBm -33.33dB -13.53 dB
21.770 MHz 22,770 MHz | 500.000 kHz 6.98776 GHz -41.39 dBm -34.21dB -14.41 dB
22,770 MHz 43,540 MHz | 500.000 kHz 6.98782 GHz -38.95 dBm -31.76 dB -11.75dB
43.540 MHz 65,310 MHz = 500.000 kHz 7.03022 GHz -59.35 dém 52.17 dB -12.22 db
65.310 MHz 100,000 MHz = 500.000 kHz 7.03112 GHz -59.32 dém 52.14 dB -12.14 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BE4AOMIMO_Ant1_7085
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Count 100/100

Ref Level 15.00 dBm

Offset 25.80 d8

Mode Sweep

@ 1Rm View

heck

-70 dBm

-80 dBm

CF 7.085 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask
Peak Power -5.40 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-100.000 MHz -65.310 MHz | 500.000 kHz 7.01952 GHz -58.05 deém -52.64 dB -12.64 dB
-65.310MHz  -43.540 MHz | 500.000 kHz | 7.01986 GHz -58.10 dém  -5270dB  -12.79dB
43,540 MHz 22,770 MHz | 500.000 kHz 7.06222 GHz -38.43 dBm -33.03 dB -13.02 dB
-22.770 MHz -21.770MHz | 500.000 kHz 7.06224 GHz -38.45 dBm -33.05 dB -13.25 dB
21.770 MHz 22,770 MHz | 500.000 kHz 7.10776 GHz -39.27 dBm -33.87 dB -14.07 db
22,770 MHz 43,540 MHz | 500.000 kHz 7.10780 GHz -39.37 dBm -33.96dB -13.95 dB
43.540 MHz 65,310 MHz = 500.000 kHz 7.14946 GHz -61.00 dém -55.60 dB -16.07 dB
65.310 MHz 100,000 MHz = 500.000 kHz 7.15684 GHz -61.40 dém -56.00 dB -16.00 dB
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Mode Sweep
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-70 dBm

-80 dBm

CF 7.085 GHz
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Span 200.0 MHz

Spectrum Emission Mask
Peak Power -6.91 dBm

Standard: None

RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |

-100.000 MHz 66,180 MHz | 500.000 kHz 7.01667 GHz -58.97 dém -52.06 dB -12.06 dB
66,180 MHz | -44.120 MHz | 500.000 kHz | 7.01863 GHz -58.89 dBm | -51.98dB  -11.98dB
44,120 MHz 23,060 MHz | 500.000 kHz 7.06189 GHz -40.32 dBm -33.41 dB -13.39 dB
-23.060 MHz 22,060 MHz | 500.000 kHz 7.06195 GHz -40.58 dBm -33.68 dB -13.88 dB
22,060 MHz 23,060 MHz = 500.000 kHz 7.1080S GHz -41.89 dBm -34.98 dB -15.18 dB
23.060 MHz 44,120 MHz | 500.000 kHz 7.10811 GHz -41.67 dBm -34.76 dB -14.75 dB
44,120 MHz 66,180 MHz = 500,000 kHz 7.15109 GHz -61.20 dém -54.29 dB -14.34 dB
66.180 MHz 100,000 MHz = 500.000 kHz 7.15273 GHz -51.09 dBm -54.18 dB -14.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BESOMIMO_Ant1_5985

Spectrum =
Ref Level 14.82 dém Offset 24.82 do Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.42 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,920 MHz 1.000 MHz 5.85182 GHz -55.64 dBm 51.21dB -11.21dB
-132,920 MHz -88.610 MHz 1.000 MHz 5.85262 GHz -55.57 dBm 51.15dB -11.29 dB
-88.610 MHz -45.310 MHz 1.000 MHz 5.93943 GHz -39.41 dBm -34.99 dB -14.94 dB
-45.310 MHz 44,310 MHz 1.000 MHz 5.93971 GHz -39.51 dBm -35.08 dB -15.48 dB
44.310 MHz 45.310 MHz 1.000 MHz 6.03029 GHz -39.43 dBm -35.00 dB -15.40 dB
45.310 MHz 988.610 MHz 1.000 MHz 6.03033 GHz -39.19 dam -34.77 dB -14.77 dB
88.610 MHz 132,920 MHz 1.000 MHz 6.11782 GHz -57.11 dgém -52.68 dB -12.71 dB
132,920 MHz 200.000 MHz 1.000 MHz 6.11834 GHz -57.06 dém -52.63 dB -12.63 dB
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Ref Level 14,37 dBm  Offset 24.87 dB Mode Sweep
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[® 1Rm View
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-80 dBm
CF 5.985 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.34 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,630 MHz 1.000 MHz 5.85211 GHz -57.49 dBm -53.15dB -13.15dB
-132,630 MHz -88.420 MHz 1.000 MHz 5.85239 GHz -57.61 dBm -53.27 dB -13.28 dB
-88.420 MHz -45.210 MHz 1.000 MHz 5.93957 GHz -41.19 dBm -36.86 dB -16.82 dB
-45.210 MHz 44,210 MHz 1.000 MHz 5.93981 GHz -41.50 dBm -37.16 dB -17.56 dB
44.210 MHz 45.210 MHz 1.000 MHz 6.03019 GHz -41.32 dBm -36.99 dB -17.39 dB
45.210 MHz 988,420 MHz 1.000 MHz 6.03031 GHz -40.98 dBm -36.65dB -16.63 dB
88,420 MHz 132,630 MHz 1.000 MHz 6.11737 GHz -58.49 dgm -54.15 dB -14.22 dB
132,630 MHz 200.000 MHz 1.000 MHz 6.11933 GHz -58.46 dBm -54.13 dB -14.13 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BESOMIMO_Ant1_6145
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Ref Level 15.00 dBm
Count 100/100

Offset 25,33 d8

Mode Sweep

@ 1Rm View
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-70 dBm

-80 dBm

CF 6.145 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -4.41dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,920 MHz 1.000 MHz 6.00446 GHz -57.04 dém -52.63 dB -12.63 dB
-132.920 MHz | -88.610MHz | 1.000 MHz | 6.01222 GHz -57.15dBm | -5274dB | -12.78dB
-88.610 MHz -45.310 MHz 1.000 MHz 6.09935 GHz -41.77 dBm -37.36 dB -17.30 dB
-45.310 MHz -44.310 MHz 1.000 MHz 6.09971 GHz -42.20 dBm -37.79 dB -18.19 dB
44.310 MHz 45.310 MHz 1.000 MHz 6.19029 GHz -41.75 dBm -37.34 dB -17.74 dB
45.310 MHz 988.610 MHz 1.000 MHz 6.19033 GHz -41.71 dBm -37.30 dB -17.30 dB
88.610 MHz 132,920 MHz 1.000 MHz 6.27786 GHz -57.61 dém -53.20 dB -13.22 dB
132,920 MHz 200.000 MHz 1.000 MHz 6.31194 GHz -57.22 dgm -52.82 dB -12.82 dB
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Spectrum
Ref Level 15.00 dBm Offset 25.01 dB Mode Sweep
Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm j L
-20 dBf
" ] I
-30 dBf
m ] [
-40 dBm = =
- —
-50 dBm / \
— pN—
B AR
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-80 dBm
CF 6.145 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.04 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134.070 MHz 1.000 MHz 6.00671 GHz -57.84 dBm -52.81dB -12.81dB
-134.070 MHz | -89.380MHz | 1,000 MHz | 6.01103 GHz -57.87 dém | 52.84dB  -12.86dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.09909 GHz -42.51 dBm -37.47 dB -17.43 dB
-45.650 MHz 44,650 MHz 1.000 MHz 6.09933 GHz -43.24 dBm -38.20 dB -18.60 dB
44,690 MHz 45.690 MHz 1.000 MHz 6.19067 GHz -42.89 dBm -37.86 dB -18.26 dB
45.690 MHz 89,380 MHz 1.000 MHz 6.19091 GHz -42.79 dBm -37.76 dB -17.71dB
989,380 MHz 134.070 MHz 1.000 MHz 6.27880 GHz -58.14 dém -53.10 dB -13.15dB
134,070 MHz 200.000 MHz 1.000 MHz 6.30361 GHz -57.90 dBm -52.86 dB -12.86 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BESOMIMO_Ant1_6385

Spectrum =
Ref Level 15.00 dém Offset 25.62 do Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.49 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -133.790 MHz 1.000 MHz 6.25059 GHz -56.98 dBm -52.49 dB -12.49 dB
-133.790 MHz | -89.190MHz | 1,000 MHz | 6.25155 GHz -57.05 d@m | 5256dB -12.65dB
-89.190 MHz -45.600 MHz 1.000 MHz 6.33886 GHz -42.53 dBm -38.04 dB -17.94 dB
-45.600 MHz 44,600 MHz 1.000 MHz 6.33942 GHz -42.53 dBm -38.03 dB -18.43 dB
44,600 MHz 45.600 MHz 1.000 MHz 6.43058 GHz -42.37 dBm -37.88 dB -18.28 dB
45.600 MHz 89,190 MHz 1.000 MHz 6.43066 GHz -42.02 dBm -37.53dB -17.52 db
89,190 MHz 133,790 MHz 1.000 MHz 6.51820 GHz -56.66 dBm 52.17 dB -12.30 dB
133,790 MHz 200.000 MHz 1.000 MHz 6.52857 GHz -56.39 dém -51.90 dB -11.90 dB
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Ref Level 15.00 dBm  Offset 25.51 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.57 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,060 MHz 1.000 MHz 6.25124 GHz -57.16 dBm -52.50 dB -12.59 dB
-132,060 MHz | -88.040MHz | 1,000 MHz | 6.25324 GHz -57.26 ddm | 52.70dB | -12.78dB
-88.040 MHz -45.020 MHz 1.000 MHz 6.33976 GHz -41.17 dBm -36.60 dB -16.56 dB
-45.020 MHz 44,020 MHz 1.000 MHz 6.34000 GHz -41.39 dBm -36.83 dB -17.23dB
44,020 MHz 45.020 MHz 1.000 MHz 6.43000 GHz -41.38 dBm -36.81dB -17.21de
45.020 MHz 988.040 MHz 1.000 MHz 6.43008 GHz -41.16 dam -36.59 dB -16.58 dB
988.040 MHz 132.060 MHz 1.000 MHz 6.51684 GHz -57.10 dgém 52.53 dB -12.50 dB
132,060 MHz 200.000 MHz 1.000 MHz 6.52168 GHz -56.81 dBm -52.25 dB -12.25 dB
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Report No. : FR480207F

11BESOMIMO_Ant1_6465

Spectrum
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Spectrum Emission Mask Standard: None
Peak Power -4.92 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,920 MHz 1.000 MHz 6.33174 GHz -55.38 dBm -50.45 dB -10.46 dB
-132,920 MHz -88.610 MHz 1.000 MHz 6.33246 GHz -55.36 dBm -50.43 dB -10.53 dB
-88.610 MHz -45.310 MHz 1.000 MHz 6.38117 GHz -46.89 dBm -41.97 dB -14.85 dB
-45.310 MHz 44,310 MHz 1.000 MHz 6.41971 GHz -40.02 dBm -35.00 dB -15.49 dB
44.310 MHz 45.310 MHz 1.000 MHz 6.51029 GHz -40.04 dBm -35.11dB -1551 dB
45.310 MHz 988.610 MHz 1.000 MHz 6.51037 GHz -39.91 dBm -34.99 dB -14.97 db
88.610 MHz 132,920 MHz 1.000 MHz 6.59786 GHz -56.50 dém 51.58 dB -11.60 dB
132,920 MHz 200.000 MHz 1.000 MHz 6.50886 GHz -56.21 dém -51.28 dB -11.28 dB
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Ref Level 15.00 dBm  Offset 25.78 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.61 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -135,500 MHz 1.000 MHz 6.32792 GHz -56.95 dBm 5234 dB -12.34 dB
-135.500 MHz -90,330 MHz 1.000 MHz 6.32968 GHz -57.03 dBm 52.42 dB -12.47 dB
-90,330 MHz -46,170 MHz 1.000 MHz 6.41877 GHz -43.46 dBm -38.84 dB -18.83 dB
46,170 MHz -45.170 MHz 1.000 MHz 6.41885 GHz -43.46 dBm -38.85 dB -19.25 dB
45.170 MHz 46.170 MHz 1.000 MHz 6.51115 GHz -43.26 dBm -38.65dB -19.05 dB
46.170 MHz 90.330 MHz 1.000 MHz 6.51139 GHz -42.84 dBm -38.23dB -18.19 dB
90.330 MHz 135.500 MHz 1.000 MHz 6.60028 GHz -56.88 dBm 52.27 dB -12.33 dB
135.500 MHz 200.000 MHz 1.000 MHz 6.60312 GHz -56.71 dgm -52.10 dB -12.10 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BESOMIMO_Ant1_6545

Sp

rum

Ref Level 15.00 dBm
Count 100/100

Offset 25.73 d8

Mode Sweep

@ 1Rm View

heck P

-70 dBm

-80 dBm

CF 6.545 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -4.61 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134,930 MHz 1.000 MHz 6.40881 GHz -56.55 deém 51.94 dB -11.94 dB
-134,930 MHz -89,950 MHz 1.000 MHz 6.41009 GHz -56.54 dem -51.93 dB -11.94 dB
-89.950 MHz 45,980 MHz 1.000 MHz 6.49868 GHz -43.16 dBm -38.55 dB -18.52 dB
45,980 MHz 44,980 MHz 1.000 MHz 6.49904 GHz -43.36 dBm -38.74 dB -19.14 dB
44.980 MHz 45.980 MHz 1.000 MHz 6.59096 GHz -43.21 dBm -38.59dB -18.99 dB
45.980 MHz 89.950 MHz 1.000 MHz 6.59100 GHz -43.09 dBm -38.48 dB -18.47 dB
89.950 MHz 134,930 MHz 1.000 MHz 6.67959 GHz -56.70 dém -52.09 dB -12.18 dB
134,930 MHz 200.000 MHz 1.000 MHz 6.68035 GHz -56.57 dgm -51.96 dB -11.96 dB
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Ref Level 15.00 dBm
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Mode Sweep
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-80 dBm
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask
Peak Power -4.73 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -133.790 MHz 1.000 MHz 6.40435 GHz -56.87 dém -52.14 dB -12.14 dB
-133,790 MHz -89.190 MHz 1.000 MHz 6.41139 GHz -56.93 dm -52.20 dB -12.25 dB
-89.190 MHz 45,600 MHz 1.000 MHz 6.49922 GHz -42.95 dBm -38.22 dB -18.19 dB
45,600 MHz 44,600 MHz 1.000 MHz 6.49942 GHz -42.75 dBm -38.03 dB -18.43 dB
44,600 MHz 45.600 MHz 1.000 MHz 6.59058 GHz -42.44 dBm -37.72dB -18.12 dB
45.600 MHz 89,190 MHz 1.000 MHz 6.59090 GHz -42.06 dBm -37.33dB -17.28 dB
89,190 MHz 133,790 MHz 1.000 MHz 6.67849 GHz -57.08 dém -52.36 dB -12.44 db
133,790 MHz 200.000 MHz 1.000 MHz 6.68477 GHz -56.97 dBm -52.25 dB -12.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR480207F

11BESOMIMO_Ant1_6625

Spectrum [m]
Ref Level 15.00 dém Offset 25.55 d8 Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.42 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,630 MHz 1.000 MHz 6.49167 GHz -56.43 dBm -52.01dB -12.01dB
-132,630 MHz | -88.420MHz | 1,000 MHz | 6.49239 GHz -56.51 ddm | 52.10dB  -12.10dB
-88.420 MHz -45.210 MHz 1.000 MHz 6.57941 GHz -41.99 dBm -37.57 dB -17.50 dB
-45.210 MHz 44,210 MHz 1.000 MHz 6.57981 GHz -42.25 dBm -37.83 dB -18.23 dB
44.210 MHz 45.210 MHz 1.000 MHz 6.67019 GHz -41.28 dBm -36.86 dB -17.26 dB
45.210 MHz 988,420 MHz 1.000 MHz 6.67039 GHz -40.75 dBm -36.33dB -16.20 dB
88,420 MHz 132,630 MHz 1.000 MHz 6.75753 GHz -56.92 dém -52.50 dB -12.53 dB
132,630 MHz 200.000 MHz 1.000 MHz 6.76133 GHz -56.73 dBm -52.31 dB -12.31 dB
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Ref Level 15.00 dBm Offset 25.31 dB Mode Sweep
Count 100/100
[® 1Rm View
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-70 dBm
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.86 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -134.360 MHz 1.000 MHz 6.48930 GHz -56.52 dBm -51.66 dB -11.66 dB
-134.360 MHz | -89.570MHz 1,000 MHz | 6.49074 GHz -56.72 ddm | 51.87dB  -11.89dB
-89.570 MHz -45.790 MHz 1.000 MHz 6.57919 GHz -43.25 dBm -38.39 dB -18.39 dB
-45.790 MHz 44,750 MHz 1.000 MHz 6.57923 GHz -43.71 dBm -38.85 dB -19.25 dB
44,790 MHz 45.790 MHz 1.000 MHz 6.67077 GHz -42.89 dBm -38.04 dB -18.44 dB
45.790 MHz 89.570 MHz 1.000 MHz 6.67089 GHz -42.74 dBm -37.89dB -17.87 db
89.570 MHz 134,360 MHz 1.000 MHz 6.75910 GHz -57.37 dém 52.51 dB -12.58 db
134,360 MHz 200.000 MHz 1.000 MHz 6.76518 GHz -57.33 dém -52.47 dB -12.47 dB
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Report No.

: FR480207F

11BES8OMIMO_Ant1_6705

Spectrum =
Ref Level 15.00 dém Offset 25.43 dp Mode Sweep
Count 100/100
@ 1Rm View
10 ghimil heck pARS
p< 200
0 dBm
-10 dBm |‘ ‘I
-20 dBm /_J T
-30 dBm
-40 dBm / \
-50 dBm
- S
60 dBm
-70 dBm
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.35 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -134,930 MHz 1.000 MHz 6.56953 GHz -56.53 dBm 52.18 dB -12.18 dB
-134.930 MHz | -89.950MHz | 1,000 MHz | 6.57021 GHz -56.73 ddm | 52.38dB | -12.42dB
-89.950 MHz -45.980 MHz 1.000 MHz 6.65848 GHz -43.40 dBm -39.05 dB -18.95 dB
-45.980 MHz 44,980 MHz 1.000 MHz 6.65604 GHz -43.36 dBm -39.01 dB -19.41 dB
44.980 MHz 45.980 MHz 1.000 MHz 6.75096 GHz -42.88 dBm -38.52 dB -18.92 dB
45.980 MHz 89.950 MHz 1.000 MHz 6.75100 GHz -42.30 dBm -37.95dB -17.94 dB
89.950 MHz 134,930 MHz 1.000 MHz 6.83987 GHz -56.95 dém -52.59 dB -12.61 dB
134,930 MHz 200.000 MHz 1.000 MHz 6.84215 GHz -56.73 dBm -52.38 dB -12.38 dB
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Spectrum
Ref Level 15.00 dBm Offset 25.34 dB Mode Sweep
Count 100/100
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CF 6.705 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.68 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -134.070 MHz 1.000 MHz 6.57075 GHz -56.87 dBm -52.19 dB -12.19dB
-134.070 MHz | -89.380MHz | 1,000 MHz | 6.57103 GHz -56.90 dam | 5222dB | -12.24dB
-89.380 MHz -45.690 MHz 1.000 MHz 6.65809 GHz -42.91 dBm -38.23 dB -18.19 dB
-45.650 MHz 44,650 MHz 1.000 MHz 6.65933 GHz -43.00 dBm -38.32 dB -18.72 dB
44,690 MHz 45.690 MHz 1.000 MHz 6.75067 GHz -42.67 dBm -37.99 dB -18.39 dB
45.690 MHz 89,380 MHz 1.000 MHz 6.75075 GHz -42.38 dBm -37.70dB -17.69 dB
989,380 MHz 134.070 MHz 1.000 MHz 6.83905 GHz -57.52 dgm -52.84 dB -12.84 db
134,070 MHz 200.000 MHz 1.000 MHz 6.85673 GHz -57.24 dgm -52.56 dB -12.56 dB
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11BESOMIMO_Ant1_6785
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Ref Level 15.00 dém Offset 25.60 d8

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Peak Power -4.51 dBm
Rangelow | RangeUp | RBW |

Standard: None
RBW 1.000 MHz
Frequency | Power Abs | PowerRel | Alimit |

-200,000 MHz -132,920 MHz 1,000 MHz 6.65018 GHz -56.27 dBm -51.75 dB -11.75 dB
-132,920 MHz | -88.610 MHz | 1.000 MHz | 6.65214 GHz -56.35 dBm -51.83dB -11.85 dB
-88.610 MHz -45.310 MHz 1.000 MHz 6.73967 GHz -41.28 dBm -36.77 dB -16.76 dB
-45.310 MHz 44,310 MHz 1.000 MHz 6.73971 GHz -41.85 dBm -37.34 dB -17.74 dB
44,310 MHz 45,310 MHz 1,000 MHz 6.83029 GHz -41.75 dém -37.23dB -17.63 dB
45,310 MHz 88,610 MHz 1,000 MHz 6.83041 GHz -41.79 dém -37.27 dB -17.25dB
88,610 MHz 132,920 MHz 1,000 MHz 6.91790 GHz -57.16 dgm -52.65 dB -12.66 dB
132,920 MHz 200,000 MHz 1,000 MHz 6.92518 GHz -57.02 dém -52.50 dB -12.50 dB
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Ref Level 15.00 dBm  Offset 25.39 dB Mode Sweep
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CF 6.785 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.03 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -132,350 MHz 1.000 MHz 6.65075 GHz -56.55 dBm -51.52 dB -11.52 dB
-132,350 MHz | -88.230MHz | 1,000 MHz | 6.65323 GHz -56.52 dam | 5149dB -11.65dB
-88.230 MHz -45.120 MHz 1.000 MHz 6.73986 GHz -41.84 dBm -36.81 dB -16.81 dB
-45.120 MHz 44,120 MHz 1.000 MHz 6.73990 GHz -41.94 dBm -36.92 d -17.32 dB
44,120 MHz 45.120 MHz 1.000 MHz 6.83010 GHz -42.08 dBm -37.05dB -17.45 dB
45.120 MHz 988.230 MHz 1.000 MHz 6.83018 GHz -41.41 dBm -36.39 dB -16.38 dB
988.230 MHz 132,350 MHz 1.000 MHz 6.91733 GHz -57.75 deém 52.72 dB -12.73 dB
132,350 MHz 200.000 MHz 1.000 MHz 6.92213 GHz -57.50 dém -52.47 dB -12.47 dB
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Ref Level 15.00 dém Offset 25.79 d8 Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.77 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -133.200 MHz 1.000 MHz 6.73150 GHz -52.62 dBm -48.85 dB -8.85 dB
-133.200 MHz | -88.800MHz | 1,000 MHz | 6.73226 GHz -52.57 dém | -48.80dB | -8.93 dB
-88,800 MHz 45,400 MHz 1.000 MHz 6.81946 GHz -38.29 dBm -34.52 dB -14.49 dB
-45.400 MHz 44,400 MHz 1.000 MHz 6.81962 GHz -38.89 dBm -35.12 dB -15.52 dB
44,400 MHz 45.400 MHz 1.000 MHz 6.91038 GHz -39.61 dBm -35.84 dB -16.24 dB
45.400 MHz 98.800 MHz 1.000 MHz 6.91050 GHz -39.53 dBm -35.76 dB -15.74 dB
98.800 MHz 133,200 MHz 1.000 MHz 6.99814 GHz -56.25 dém -52.48 dB -12.50 db
133.200 MHz 200.000 MHz 1.000 MHz 6.99826 GHz -56.51 dBm -52.74 dB -12.74 dB
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Ref Level 15.00 dBm  Offset 25.81 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -4.55 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-200.000 MHz | -131,780 MHz 1.000 MHz 6.73256 GHz -55.73 dBm -51.18dB -11.18dB
131,780 MHz | -87.850MHz | 1,000 MHz | 6.73328 GHz -55.84 ddm | 51.20dB  -11.31dB
-87.850 MHz 44,930 MHz 1.000 MHz 6.81993 GHz -40.70 dBm -36.16 dB -16.13 dB
44,930 MHz -43.930 MHz 1.000 MHz 6.82009 GHz -40.91 dBm -36.36 dB -16.76 dB
43.930 MHz 44.930 MHz 1.000 MHz 6.90991 GHz -41.20 dBm -36.66 dB -17.06 dB
44.930 MHz 87.850 MHz 1.000 MHz 6.90995 GHz -40.55 dBm -36.01dB -16.00 dB
87.850 MHz 131.780 MHz 1.000 MHz 6.99672 GHz -57.13 dém -52.56 dB -12.60 dB
131.780 MHz 200.000 MHz 1.000 MHz 7.01485 GHz -57.87 dém -53.32 dB -13.32 dB
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Mode Sweep
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Span 400.0 MHz

Spectrum Emission Mask
Peak Power -4.53 dBm

Standard: None

RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -131,490 MHz 1.000 MHz 6.81309 GHz -54.47 dém -49.94 dB -9.94 db
-131.490 MHz | -87.660MHz | 1.000 MHz | 6.81373 GHz -54.61dBm | -50.08dB  -10.14dB
-87.660 MHz 44,830 MHz 1.000 MHz 6.89987 GHz -40.44 dBm -35.91 dB -15.85 dB
44,830 MHz -43.830 MHz 1.000 MHz 6.90019 GHz -40.67 dBm -36.14 dB -16.54 dB
43.830 MHz 44.830 MHz 1.000 MHz 6.98981 GHz -41.22 dBm -36.69 dB -17.09 dB
44.830 MHz 87.660 MHz 1.000 MHz 6.98993 GHz -38.94 dBm -34.41 dB -14.30 dB
87.660 MHz 131,490 MHz 1.000 MHz 7.07647 GHz -57.37 dém -52.84 dB -12.85 dB
131,490 MHz 200.000 MHz 1.000 MHz 7.07735 GHz -57.29 dém -52.76 dB -12.76 dB
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RBW 1.000 MHz

JL
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Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-200.000 MHz | -131,490 MHz 1.000 MHz 6.81203 GHz -51.81 dém -47.41 dB 7.41dB
-131.490 MHz | -87.660MHz | 1.000 MHz | 6.81397 GHz -51.87 dBm | -47.47 dB | -7.59 dB
-87.660 MHz 44,830 MHz 1.000 MHz 6.89991 GHz -40.41 dBm -36.00 dB -15.95 dB
44,830 MHz -43.830 MHz 1.000 MHz 6.90019 GHz -40.36 dBm -35.96 dB -16.36 dB
43.830 MHz 44.830 MHz 1.000 MHz 6.98981 GHz -40.92 dBm -36.52 dB -16.92 dB
44.830 MHz 87.660 MHz 1.000 MHz 6.98997 GHz -38.63 dBm -34.23dB -14.20 dB
87.660 MHz 131,490 MHz 1.000 MHz 7.07619 GHz -55.87 dém 51.47 dB -11.55dB
131,490 MHz 200.000 MHz 1.000 MHz 7.07655 GHz -55.99 dBm -51.58 dB -11.58 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.24 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-200.000 MHz | -132,060 MHz 1.000 MHz 6.89280 GHz -50.43 dBm -48.19 dB -8.19.dB
-132,060 MHz | -88.040MHz | 1,000 MHz | 6.89296 GHz -50.3¢ d@m | -48.10dB | -8.11dB
-88.040 MHz -45.020 MHz 1.000 MHz 6.93730 GHz -45.12 dBm -42.88 dB -14.94 dB
-45.020 MHz 44,020 MHz 1.000 MHz 6.98000 GHz -37.95 dBm -35.71 dB -16.11 dB
44,020 MHz 45.020 MHz 1.000 MHz 7.07000 GHz -36.96 dBm -34.72 dB -15.12 dB
45.020 MHz 988.040 MHz 1.000 MHz 7.07020 GHz -36.90 dBm -34.65dB -14.62 dB
988.040 MHz 132.060 MHz 1.000 MHz 7.15516 GHz -55.09 dém -52.85 dB -13.37 db
132,060 MHz 200.000 MHz 1.000 MHz 7.15776 GHz -55.47 dgm -53.23 dB -13.23 dB
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Count 100/100
[® 1Rm View
10 dbifait Gheck PARS
p<200
0 dBm
-10 dBm . ‘
-20 dBf
m e ==
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
-80 dBm
CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.89 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-200.000 MHz | -132,350 MHz 1.000 MHz 6.89255 GHz -50.57 dBm -47.68 dB -7.68 dB
-132,350 MHz | -88.230MHz | 1,000 MHz | 6.89343 GHz -50.42 ddm | -47.53dB | -7.74 dB
-88.230 MHz -45.120 MHz 1.000 MHz 6.93691 GHz -44.66 dBm -41.77 dB -13.80 dB
-45.120 MHz 44,120 MHz 1.000 MHz 6.97990 GHz -38.74 dBm -35.84 dB -16.24 dB
44,120 MHz 45.120 MHz 1.000 MHz 7.07010 GHz -38.32 dBm -35.43dB -15.83 dB
45.120 MHz 988.230 MHz 1.000 MHz 7.07018 GHz -37.94 dBm -35.04 dB -15.03 dB
988.230 MHz 132,350 MHz 1.000 MHz 7.15689 GHz -56.10 dgm 53.21 dB -13.33 dB
132,350 MHz 200.000 MHz 1.000 MHz 7.15765 GHz -56.21 dém -53.32 dB -13.32 dB
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Mode Sweep
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-80 dBm

CF 6.025 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -0.94 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -262.980 MHz 2.000 MHz 5.75862 GHz -47.61 dém -46.67 dB 6.67 dB
-262.980 MHz | -175.320 MHz | 2.000 MHz | 5.76270 GHz -48.39 dBm | -47.45dB -7.54 dB
-175.320 MHz -88.660 MHz 2.000 MHz 5.85252 GHz -43.35 dBm -42.40 dB -14.66 dB
-88.660 MHz -87.660 MHz 2.000 MHz 5.93638 GHz -38.43 dBm -37.49 dB -18.32 dB
87.660 MHz 98.660 MHz 2.000 MHz 6.11362 GHz -38.89 dBm -37.95dB -18.78 dB
98.660 MHz 175.320 MHz 2,000 MHz 6.20004 GHz -45.92 dBm -44.97 dB -17.00 dB
175.320 MHz 262,980 MHz 2,000 MHz 6.28770 GHz -50.75 dem -40.80 dB -0.84 db
262,980 MHz 400.000 MHz 2.000 MHz 6.20066 GHz -51.09 dém -50.14 dB -10.14 dB
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10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -0.73 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -256,130 MHz 2.000 MHz 5.75059 GHz -48.72 dém -47.98 dB -7.98 dB
-256.130 MHz | -170.7S0MHz | 2.000 MHz | 5.76899 GHz -49.48 dBm | -48.74 dB | -8.76 dB
-170.750 MHz -86.380 MHz 2.000 MHz 5.93858 GHz -35.45 dBm -34.72 dB -14.71 dB
-86.380 MHz -85.380 MHz 2.000 MHz 5.93866 GHz -35.26 dBm -34.55 dB -15.38 dB
985.380 MHz 986.380 MHz 2.000 MHz 6.11134 GHz -35.42 dBm -34.69 dB -15.52 dB
86.380 MHz 170.750 MHz 2,000 MHz 6.18346 GHz -41.60 dBm -40.87 dB -14.04 dB
170.750 MHz 256.130 MHz 2,000 MHz 6.28053 GHz -51.67 dém -50.94 dB -11.03 dB
256.130 MHz 400.000 MHz 2.000 MHz 6.28605 GHz -51.51 dém -50.78 dB -10.78 dB
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-70 dBm

-80 dBm

CF 6.185 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -1.83 dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -266.420 MHz 2.000 MHz 5.90733 GHz -51.24 dém -49.41 dB -9.41dB
-266.420 MHz | -177.610MHz | 2.000 MHz | 5.919682 GHz -51.24 dém  -49.40dB -9.57 dB
-177.610 MHz -89.810 MHz 2.000 MHz 6.00807 GHz -47.36 dBm -45.53 dB -17.59 dB
-89.810 MHz -88.810 MHz 2.000 MHz 6.09523 GHz -42.29 dBm -40.46 dBb £21.29 dB
98.810 MHz 89.810 MHz 2.000 MHz 6.27477 GHz -41.72 dBm -39.89 dB -20.72 dB
89.810 MHz 177.610 MHz 2,000 MHz 6.36233 GHz -46.90 dBm -45.07 dB -17.09 dB
177,610 MHz 266,420 MHz 2,000 MHz 6.45122 GHz -52.65 dém -50.82 dB -10.84 dB
266,420 MHz 400.000 MHz 2.000 MHz 6.45346 GHz -52.59 dBm -50.76 dB -10.76 dB
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Spectrum

Count 100/100

Ref Level 15.00 dém  Offset 25.25 d8

Mode Sweep
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-80 dBm

CF 6.185 GHz

10001 pts Span 800.0 MHz

Spectrum Emission Mask

Peak Power -2.01dBm

Standard: None
RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -257.840 MHz 2.000 MHz 5.01280 GHz -50.62 dém -48.61 dB -8.61dB
-257.840 MHz | -171,890MHz | 2.000 MHz | 5.92728 GHz -50.87 dBm | -48.86 dB | -8.88 dB
-171.890 MHz -86.950 MHz 2.000 MHz 6.09801 GHz -37.97 dBm -35.96 dB -15.95 dB
-86.950 MHz -85.950 MHz 2.000 MHz 6.09809 GHz -37.95 dBm -35.95 dB -16.78 dB
85.950 MHz 86.950 MHz 2.000 MHz 6.27191 GHz -37.64 dBm -35.63dB -16.47 dB
986.950 MHz 171.890 MHz 2,000 MHz 6.27199 GHz -37.44 dBm -35.43dB -1543 dB
171.890 MHz 257.840 MHz 2,000 MHz 6.44256 GHz -52.87 dém -50.86 dB -10.90 dB
257.840 MHz 400.000 MHz 2.000 MHz 6.44472 GHz -52.82 dém -50.81 dB -10.81 dB
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Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -1.61dBm

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -264.690 MHz 2.000 MHz 6.07763 GHz -49.74 dém -48.14 dB -8.14 dB
-264.690 MHz | -176,460 MHz | 2.000 MHz | 6.08051 GHz -50.21 dBm | -48.60 dB -8.63 dB
-176.460 MHz -89.230 MHz 2.000 MHz 6.16890 GHz -46.46 dBm -44.85 dB -16.99 dB
-89.230 MHz -88.230 MHz 2.000 MHz 6.25581 GHz -41.23 dBm -39.62 dB -20.45 dB
988.230 MHz 89.230 MHz 2.000 MHz 6.43419 GHz -40.43 dBm -38.82dB -19.66 dB
89.230 MHz 176.460 MHz 2,000 MHz 6.52094 GHz -45.97 dBm -44.37 dB -16.41 dB
176.460 MHz 264,690 MHz 2,000 MHz 6.60965 GHz -51.94 dém -50.34 dB -10.34 dB
264,690 MHz 400.000 MHz 2.000 MHz 6.61069 GHz -51.88 dém -50.28 dB -10.28 dB
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CF 6.345 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.59 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -258.410 MHz 2,000 MHz 6.07639 GHz -49.87 dBm -48.28 dB -8.28 dB
-258.410 MHz | -172,270MHz | 2,000 MHz | 6.08743 GHz -50.24 ddm | -48.65dB -8.76 dB
-172,270 MHz -87.140 MHz 2,000 MHz 6.17301 GHz -46.07 dBm -44.48 dB -16.50 dB
-87.140 MHz -86.140 MHz 2,000 MHz 6.25790 GHz -38.58 dBm -36.99 dB -17.83 dB
86.140 MHz 87.140 MHz 2.000 MHz 6.43210 GHz -37.77 dBm -36.18 dB -17.01 dB
87.140 MHz 172,270 MHz 2,000 MHz 6.51699 GHz -45.72 dBm -44.13 dB -16.16 dB
172.270 MHz 258,410 MHz 2,000 MHz 6.60337 GHz -52.10 dgém -50.51 dB -10.51 dB
258,410 MHz 400.000 MHz 2.000 MHz 6.60489 GHz -52.02 dém -50.43 dB -10.43 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.42 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -260.130 MHz 2,000 MHz 6.23003 GHz -50.36 dBm -47.93 dB -7.93dB
-260.130 MHz | -173.420MHz | 2,000 MHz | 6.24499 GHz -50.94 dam | -48.52dp | -8.53 dB
-173.420 MHz -87.710 MHz 2,000 MHz 6.33234 GHz -47.09 dBm -44.67 dB -16.74 dB
-87.710 MHz -86.710 MHz 2,000 MHz 6.41733 GHz -39.47 dBm -37.04 dB -17.87 dB
86.710 MHz 87.710 MHz 2.000 MHz 6.59267 GHz -38.83 dBm -36.41 dB -17.24 dB
87.710 MHz 173.420 MHz 2,000 MHz 6.67790 GHz -46.36 dBm -43.93dB -15.98 dB
173,420 MHz 260.130 MHz 2,000 MHz 6.76469 GHz -52.24 dgm -40.82 dB -0.88 db
260.130 MHz 400.000 MHz 2.000 MHz 6.76637 GHz -52.21 dém -40.78 dB -0.78 dB
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JL

Date: 14 AUG 2024 18:14:16

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -258.410 MHz 2.000 MHz 6.23135 GHz -50.77 deém -48.75 dB -8.75 dB
-258.410 MHz | -172.270MHz | 2.000 MHz | 6.24719 GHz -51.22dBm | -49.20 dB -9.28 dB
-172.270 MHz -87.140 MHz 2.000 MHz 6.41774 GHz -38.74 dBm -36.72 dB -16.71 dB
-87.140 MHz -86.140 MHz 2.000 MHz 6.41790 GHz -36.40 dBm -36.38 dB -17.21 dB
86.140 MHz 87.140 MHz 2.000 MHz 6.59210 GHz -38.40 dBm -36.38 dB -17.21de
87.140 MHz 172,270 MHz 2,000 MHz 6.59226 GHz -38.61 dBm -36.59 dB -16.58 dB
172.270 MHz 258,410 MHz 2,000 MHz 6.76297 GHz -53.47 dém -51.45 dB -11.51dB
258,410 MHz 400.000 MHz 2.000 MHz 6.76385 GHz -53.49 dBm -51.47 dB -11.47 dB
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10001 pts
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Spectrum Emission Mask
Peak Power -1.06 dBm

Standard: None

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400.000 MHz | -262.980 MHz 2.000 MHz 6.39326 GHz -46.65 dém -45.50 dB -5.50 dB
-262.980 MHz | -175.320 MHz | 2.000 MHz | 6.40262 GHz -47.00 dBm | -45.94 dB -6.02 dB
-175.320 MHz -88.660 MHz 2.000 MHz 6.49012 GHz -45.40 dBm -44.33 dB -16.37 dB
-88.660 MHz -87.660 MHz 2.000 MHz 6.57638 GHz -39.63 dBm -38.56 dB -19.40 dB
87.660 MHz 98.660 MHz 2.000 MHz 6.75362 GHz -39.20 dBm -38.14 dB -18.97 db
98.660 MHz 175.320 MHz 2,000 MHz 6.82196 GHz -42.53 dBm -41.47 dB -15.16 dB
175.320 MHz 262,980 MHz 2,000 MHz 6.92770 GHz -50.69 dém -40.63 dB -0.66 dB
262,980 MHz 400.000 MHz 2.000 MHz 6.93066 GHz -50.80 dBm -40.74 dB -0.74 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.56 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -258,980 MHz 2,000 MHz 6.39061 GHz -48.07 dBm -46.52 dB -6.52 dB
-258.980 MHz | -172,650MHz | 2,000 MHz | 6.40606 GHz -48.73 ddm | -47.18dB | -7.18dB
-172,650 MHz -87.330 MHz 2,000 MHz 6.57755 GHz -38.08 dBm -36.52 dB -16.51 dB
-87.330 MHz -86.330 MHz 2,000 MHz 6.57771 GHz -38.10 dBm -36.54 dB -17.37 dB
86.330 MHz 87.330 MHz 2.000 MHz 6.75229 GHz -38.67 dBm -37.12dB -17.95 db
87.330 MHz 172,650 MHz 2,000 MHz 6.75245 GHz -38.63 dBm -37.07 dB -17.06 dB
172,650 MHz 258.980 MHz 2,000 MHz 6.92346 GHz -53.55 dém -52.00 dB -12.07 db
258,980 MHz 400.000 MHz 2.000 MHz 6.02458 GHz -53.59 dém -52.04 dB -12.04 dB
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Spectrum Emission Mask Standard: None
Peak Power -1.63 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400,000 MHz | -258.410 MHz 2,000 MHz 6.55711 GHz -47.65 dBm -46.02 dB -6.02 dB
-258.410 MHz | -172,270MHz | 2,000 MHz | 6.56687 GHz -48.05 dam | -46.42dp | -6.46 dB
-172,270 MHz -87.140 MHz 2,000 MHz 6.73782 GHz -37.13 dBm -35.50 dB -15.50 dB
-87.140 MHz -86.140 MHz 2,000 MHz 6.73790 GHz -37.30 dBm -35.67 dB -16.50 dB
86.140 MHz 87.140 MHz 2.000 MHz 6.91210 GHz -38.21 dBm -36.67 dB -17.51de
87.140 MHz 172,270 MHz 2,000 MHz 6.91234 GHz -38.42 dBm -36.79dB -16.78 dB
172.270 MHz 258,410 MHz 2,000 MHz 7.06175 GHz -48.56 dBm -46.93 dB -0.95 dB
258,410 MHz 400.000 MHz 2.000 MHz 7.08409 GHz -51.54 dgm -40.91 dB -0.91 dB
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Spectrum Emission Mask Standard: None
Peak Power -2.28 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -259,550 MHz 2,000 MHz 6.56189 GHz -48.24 dBm -45.96 dB -5.96 dB
-259.550 MHz | -173.030MHz | 2,000 MHz | 6.56589 GHz -48.54 ddm | -46.26 dB | -6.32 dB
-173.030 MHz -87.520 MHz 2,000 MHz 6.65289 GHz -45.85 dBm -43.57 dB -15.66 dB
-87.520 MHz -86.520 MHz 2,000 MHz 6.73752 GHz -38.15 dBm -35.87 dB -16.70 dB
86.520 MHz 87.520 MHz 2.000 MHz 6.91248 GHz -40.00 dBm -37.71dB -18.55 dB
87.520 MHz 173.030 MHz 2,000 MHz 6.91272 GHz -39.96 dBm -37.68 dB -17.66 dB
173.030 MHz 259.550 MHz 2,000 MHz 7.08435 GHz -54.30 dém -52.01 dB -12.04 db
259.550 MHz 400.000 MHz 2.000 MHz 7.08475 GHz -54.27 dgm -51.99 dB -11.99 dB
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Spectrum Emission Mask
Peak Power -0.97 dBm

10001 pts
Standard: None

Span 800.0 MHz

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -263.550 MHz 2.000 MHz 6.72085 GHz -43.19 dém -42.21 dB 221dB
-263.550 MHz | -175.700 MHz | 2.000 MHz | 6.72173 GHz -43.22dBm | -42.25dB -2.20 dB
-175.700 MHz -88.850 MHz 2.000 MHz 6.81198 GHz -42.37 dBm -41.40 dB -13.65 dB
-68.850 MHz -87.850 MHz 2.000 MHz 6.89619 GHz -37.50 dBm -36.53 dB -17.36 dB
87.850 MHz 988.850 MHz 2.000 MHz 7.07381 GHz -38.57 dBm -37.60 dB -18.43 dB
98.850 MHz 175.700 MHz 2,000 MHz 7.16002 GHz -41.88 dam -40.91 dB -12.97 db
175.700 MHz 263.550 MHz 2,000 MHz 7.24827 GHz -47.35 dém -46.38 dB -6.42 dB
263.550 MHz 400.000 MHz 2.000 MHz 7.24939 GHz -47.36 dBm -46.39 dB -6.39 dB
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Spectrum Emission Mask
Peak Power -1.49 dBm

10001 pts
Standard: None

Span 800.0 MHz

RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-400.000 MHz | -258,980 MHz 2.000 MHz 6.71942 GHz -43.92 dém -42.43 dB 243 dB
-258.980 MHz | 172,650 MHz | 2.000 MHz | 6.72614 GHz -44.78 dBm | -43.28.dB -3.30 dB
-172.650 MHz -87.330 MHz 2.000 MHz 6.81287 GHz -44.12 dBm -42.63 dB -14.68 dB
-67.330 MHz -86.330 MHz 2.000 MHz 6.89771 GHz -37.91 dBm -36.41 dB -17.25 dB
86.330 MHz 87.330 MHz 2.000 MHz 7.07229 GHz -38.14 d&m -36.65dB -17.48 dB
87.330 MHz 172,650 MHz 2,000 MHz 7.15641 GHz -44.60 dBm -43.11dB -15.23 dB
172,650 MHz 258.980 MHz 2,000 MHz 7.24122 GHz -50.51 dBm -49.02 dB -0.40 dB
258,980 MHz 400.000 MHz 2.000 MHz 7.24810 GHz -50.82 dém -40.33 dB -0.33 dB
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<Small RU>

Maximum power spectral density

Test Result
Result EIRP Limit
Test Ru Ru . :
Antenna | Freq(MHz) . [dBm Gain [dBm [dBm | Verdict
Mode Size Index
IMHZ] /MHZz] /MHZz]
52Tone+26Tone RU38+RU1 -4.26 -3.5 -7.76 <-1.00 PASS
Antl 5955
106Tone+26Tone RU53+RU4 -4.82 -3.5 -8.32 <-1.00 PASS
52Tone+26Tone RU38+RU1 -6.11 -3.5 -9.61 <-1.00 PASS
Ant2 5955
106Tone+26Tone RU53+RU4 -5.43 -3.5 -8.93 <-1.00 PASS
| - 52Tone+26Tone RU38+RU1 -2.08 -0.49 -2.57 <-1.00 PASS
tota
106Tone+26Tone RU53+RU4 -2.10 -0.49 -2.59 <-1.00 PASS
52Tone+26Tone RU38+RU1 -4.21 -3.4 -7.61 <-1.00 PASS
Antl 6435
106Tone+26Tone RU53+RU4 -5.07 -3.4 -8.47 <-1.00 PASS
52Tone+26Tone RU38+RU1 -5.61 -3.7 -9.31 <-1.00 PASS
Ant2 6435
106Tone+26Tone RU53+RU4 -5.59 -3.7 -9.29 <-1.00 PASS
| 6435 52Tone+26Tone RU38+RU1 -1.84 -0.54 -2.38 <-1.00 PASS
tota
11BE20 106Tone+26Tone RU53+RU4 -2.31 -0.54 -2.85 <-1.00 PASS
MIMO Antl 6535 52Tone+26Tone RU38+RU1 -4.32 -35 -7.82 <-1.00 PASS
nt
106Tone+26Tone RU53+RU4 -4.5 -3.5 -8.00 <-1.00 PASS
52Tone+26Tone RU38+RU1 -5.8 -4 -9.80 <-1.00 PASS
Ant2 6535
106Tone+26Tone RU53+RU4 -5.02 -4 -9.02 <-1.00 PASS
52Tone+26Tone RU38+RU1 -1.99 -0.74 -2.73 <-1.00 PASS
total 6535
106Tone+26Tone RU53+RU4 -1.74 -0.74 -2.48 <-1.00 PASS
52Tone+26Tone RU39+RU7 -3.61 4.1 -7.71 <-1.00 PASS
Antl 7095
106Tone+26Tone RU54+RU4 -4.01 4.1 -8.11 <-1.00 PASS
52Tone+26Tone RU39+RU7 -5.87 -4.2 -10.07 <-1.00 PASS
Ant2 7095
106Tone+26Tone RU54+RU4 -5.6 -4.2 -9.80 <-1.00 PASS
52Tone+26Tone RU39+RU7 -1.58 -1.14 -2.72 <-1.00 PASS
total 7095
106Tone+26Tone RU54+RU4 -1.72 -1.14 -2.86 <-1.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Test Graphs
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<Single RU>

Maximum power spectral density

Test Result
Test Ru Ru Result . EIRP Limit :
Mode Antenna | Freq(MHz) Size Index | [dBm/MHZz] Gain [dBm/MHZ] | [dBm/MHZz] verdict
26Tone RUO -4.65 -3.5 -8.15 <-1.00 PASS
Antl 5955 52Tone | RU37 -4.11 -3.5 -7.61 <-1.00 PASS
106Tone | RU53 -5.55 -3.5 -9.05 <-1.00 PASS
26Tone | RUO -6.12 -3.5 -9.62 <-1.00 PASS
Ant2 5955 52Tone | RU37 -5.95 -35 -9.45 <-1.00 PASS
106Tone | RU53 -5.45 -35 -8.95 <-1.00 PASS
26Tone | RUO -2.31 -0.49 -2.80 <-1.00 PASS
total 5955 52Tone | RU37 -1.92 -0.49 -2.41 <-1.00 PASS
106Tone | RU53 -2.49 -0.49 -2.98 <-1.00 PASS
26Tone | RUO -4.38 -3.4 -7.78 <-1.00 PASS
Antl 6435 52Tone | RU37 -4.79 -3.4 -8.19 <-1.00 PASS
106Tone | RU53 -4.85 -3.4 -8.25 <-1.00 PASS
26Tone RUO -5.74 -3.7 -9.44 <-1.00 PASS
Ant2 6435 52Tone | RU37 -5.64 -3.7 -9.34 <-1.00 PASS
106Tone | RU53 -5.13 -3.7 -8.83 <-1.00 PASS
11BE20MIMO 26Tone RUO -2.00 -0.54 -2.54 <-1.00 PASS
total 6435 52Tone | RU37 -2.18 -0.54 -2.72 <-1.00 PASS
106Tone | RU5S3 -1.98 -0.54 -2.52 <-1.00 PASS
26Tone RUO -4.72 -3.5 -8.22 <-1.00 PASS
Antl 6535 52Tone | RU37 -4.37 -3.5 -7.87 <-1.00 PASS
106Tone | RUS3 -5.04 -3.5 -8.54 <-1.00 PASS
26Tone RUO -5.84 -4 -90.84 <-1.00 PASS
Ant2 6535 52Tone | RU37 -5.72 -4 -9.72 <-1.00 PASS
106Tone | RU53 -5.35 -4 -9.35 <-1.00 PASS
26Tone RUO -2.23 -0.74 -2.97 <-1.00 PASS
total 6535 52Tone | RU37 -1.98 -0.74 -2.72 <-1.00 PASS
106Tone | RU53 -2.18 -0.74 -2.92 <-1.00 PASS
26Tone RU8 -4.1 -4.1 -8.20 <-1.00 PASS
Antl 7095 52Tone | RU40 -3.91 -4.1 -8.01 <-1.00 PASS
106Tone | RU54 -3.95 -4.1 -8.05 <-1.00 PASS
Ant2 7095 26Tone RUS8 -6.25 -4.2 -10.45 <-1.00 PASS
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52Tone | RU40 -6.03 -4.2 -10.23 <-1.00 PASS
106Tone | RU54 -6.26 -4.2 -10.46 <-1.00 PASS
26Tone | RU8 -2.03 -1.14 -3.17 <-1.00 PASS
total 7095 52Tone | RU40 -1.83 -1.14 -2.97 <-1.00 PASS
106Tone | RU54 -1.94 -1.14 -3.08 =-1.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Ant2 5955 52Tone RU37 See test graph See test graph PASS
106Tone RU53 See test graph See test graph PASS
26Tone RUO See test graph See test graph PASS
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